) AVEIN

ABAHTIIMOL

WISHE)E

AaBn yia Landmine
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg

Assembly
ouvappoAdynong instructions
oTn ogAida 2 on page 3

PakkE MdABe nepiocoTepa
=B yia T Opyavo
okavdpovtag 1o QR

e
i

Learn more about the @
machine by
scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 46433 www.amiL3.9r



* Na xpnotpormoleite Tov pnxavnua poévo og eminedn em@avela.

NMPO®YAA=EIX
* JuuPouleuBeite évav ylatpo mpLv apxioeTe KATTOLO TIPOYPAMMA YUUVACTIKAC.
* Av viwoete Cahdda ry aduvapia, otapatiote dpeca TNV AoKNoT oac.

ANAAYTIKO AIATPAMMA YNAPMOAOIHZHZ

EZAPTHMATA 2YNAPMOAOIHZHZ

# | TMX MEPIrPAOH # | TMX MNMEPITPAOH

1 1 |Kupiwg okeeTOC 6 4 |Bida M8*70

2 1 |Ag€16 xepouMt 7 4 |Biba M10%*90

3 1 | AploTEPO XEPOUAL 8 4 | Podéha 8

4 2 [Ma&inapla 9 8 [PodéNa 10

5 1 |Moéuolo 10| 4 |Na&iuddtacealeiac M10




PRECAUTIONS

* Seek medical advice before beginning an exercise regime.
* Immediately cease exercising if you feel dizzy or faint.
* Please use the machine only on horizontal and flat surfaces.

EXPLODED DRAWING

PARTS LIST
# | PCS DESCRIPTION # | PCS DESCRIPTION
1 1 Main frame 6 4 | Bolt M8*70
2 1 |Right handle 7 4 |Bolt M10%*90
3 1 Left handle 8 4 |Washer 8
4 2 | Cushion 9 8 |Washer 10
5 1 Fastener 10 4 |Lock nut M10




ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




